Previous Page: 05-17Previous Page Next Page Next Page: 05-21
Part Number Description Quantity Additional Notes Photo Left or Right Hand Steering Left or Right Hand Appears in Stanpart
Hardware Cat?
511596 Bolt 2 No Photo 0
517458 Spring Set Brush Tension 1 No Photo 0
517457 Commutator End Bracket 1 No Photo 0
GSB103 Starter Motor Brush 1 □ Missing from Parts Book Index. No Photo 0
519539 Thrust Washer 1 No Photo 0
519540 Thrust Washer Fabric 1 No Photo 0
509818 Bush 1 No Photo 0
517456 Nut 1 No Photo 0
517455 Screw 1 No Photo 0
517454 Cover Band 1 No Photo 0
517475 Field Coil Set 1 No Photo 0
517473 Armature 1 No Photo 0
517463 Ring Retaining Bush 1 No Photo 0
517464 Plate Operating Lever 1 No Photo 0
519533 Pinion Drive Assembly 1 No Photo 0
519534 Bush 1 No Photo 0
517469 Thrust Collar 1 No Photo 0
519538 Jump Ring 1 No Photo 0
519537 Thrust Washer 1 No Photo 0
519536 Starter Motor end/Mounting Flange 1 □ Missing from Parts Book Index. No Photo 0
HU959 Hex Head Setscrew 3/8" UNC X 1 1/8" 1 □ Manual Transmission
No Photo 1
WL209 Spring Washer ID 3/8" OD 0.68" 1 □ Manual Transmission
No Photo 1
HB918 Hex Head Bolt 3/8" UNF x 2 3/8" 2 □ Automatic Transmission
No Photo 1
WL209 Spring Washer ID 3/8" OD 0.68" 2 □ Automatic Transmission
No Photo 1
HN2009 Hex Nut 3/8" UNF x 9/16" AF 0.330/0.320 Thk 2 □ Automatic Transmission
No Photo 1
503721 Sunray Parts Set 1 No Photo 0
520473 Solenoid 1 □ Suitable for 215111/2 (Lucas 25648)
□ Missing from Parts Book Index.
No Photo 0
519535 Solenoid 1 □ Suitable for 215111 (Lucas 25627)
No Photo 0
517461 Lever Pinion Engaging 1 No Photo 0
503721 Sunray Parts Set 1 □ Manual Transmission
No Photo 0
517459 Pivot Bolt 1 No Photo 0
517460 Pivot Bolt Nut 1 No Photo 0
517467 Drive in Bracket Bush 1 No Photo 0
215111 Starter Motor 1 No Photo 0
215111/2 Starter Motor 1 □ Missing from Parts Book Index. No Photo 0

Notes
No notes found for this page



PDF

Valid HTML 4.01 Transitional